



Test Report No. BTX 114306(7)/ZL/07

Date: 5 December 2007

Page 1 of 2

PUGI RG S.R.L
VIA GARIBALDI 33/B
51037 MONTALE PISTOIA
ITALY

Attention: Chiara Carobbi

The following sample was submitted and identified by the client as:

<u>Sample Description:</u>	Red Plain Fabric
<u>Details of Sample:</u>	Order Ref: Ipanema , Fibre Composition: 100% PL FR Trevira CS
<u>Date Sample(s) Received:</u>	27/11/2007
<u>Testing Period:</u>	Tested between 27/11/2007 and 05/12/2007
<u>Test(s) Requested:</u>	BS EN 1021 – 1 / 2 :2006
<u>Test Results:</u>	Detailed in Appendix A
<u>Comments/Conclusions:</u>	The composite tested complies with the requirements of BS EN 1021-1/2.

Signed for and on behalf of
SGS United Kingdom Ltd

Zofia Lesik
Assistant Technologist
Softlines Department

This document is issued by the Company under its General Conditions of Service accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.

Appendix A: Test Results

Furniture-Assessment of the ignitability of upholstered furniture (BS EN 1021-1/2: 2006)

Part 1-Smouldering cigarette

Part 2-Match flame equivalent

The sample was tested in accordance with BS EN 1021-1/2

Water soaking Procedure (BS EN 1021-1:2006)

The sample was tested after the water soaking procedure as specified in BS EN 1021-1:2006 – Annex D

Composite details:

Cover fabric:

The fabric was supplied by the customer and is described as IPANEMA

Filling material used:

A combustion modified foam infill of approximate density 35 kg/cu.m

The following results relate only to the ignitability of the combinations of materials, under the particular conditions of test; they are not intended as a means of assessing the full potential fire hazard of the materials in use.

Ignition Source- smouldering cigarette (BSEN1021-1:2006)

No flaming or smoking, and no progressive smouldering was observed within 60 minutes after the placement of the cigarettes

PASS

Ignition Source- Match-equivalent butane flame (BSEN1021-2:2006)

Flaming ceased within the 2 minutes of the removal of the ignition source and no progressive smouldering was observed 60 minutes from the removal of the ignition source.

PASS

***** End of Report*****